

OPTIMIZING MEDICATIONS

- Homepage
- MTP Tool Homepage

HELPFUL INFORMATION

- Resources
- Support

MY ACCOUNT

- Profile
- Log Out

Jackson Cooper #37

For INTERNAL USE Only

1
Encounter
Information

2
Patient
Medication List

3
Enter
MTPs

4
Encounter
Summary

Encounter Summary

VISIT: 05/31/19, Baseline, Face-to-face: Clinic, 31-45 Minutes, John Doe
DOB: 08/17/63 Age: 55 Gender: Female Longitudinal Pharmacist: Lori Armistead
Total # of Medications (including Rx, OTC & supplements): 7 Total # of Chronic Conditions: 4

Next Scheduled Visit

- ☐ No Follow Up
☒ Follow Up Scheduled F/U Date 07/26/2019

PRINT ENCOUNTER SUMMARY SAVE

Medication List




☒ I have reviewed this medication list and there are no further changes required at this time.

EDIT MEDICATION LIST

MEDICATION NAME	DOSE	SIG	CONDITION / INDICATION
albuterol	2 puffs	Inhale 2 puffs as needed	Asthma
amlodipine	5 mg	Take one (1) tablet daily	Hypertension
atorvastatin	40 mg	Take one (1) tablet daily	Atherosclerotic Cardiovascular Disease (ASCVD) Risk Reduction
citalopram	20 mg	Take one (1) tablet daily	Depression
lisinopril	20 mg	Take one (1) tablet daily	Hypertension
metformin	1000 mg	Take 1 tablet by mouth twice daily	Diabetes Mellitus, Type 2
Victoza (liraglutide)	1.2 mg	Inject 1.2 mg once daily	Diabetes Mellitus, Type 2

MTP List

ADD NEW MTP

VISIT DATE	VISIT PHARM.	VISIT TYPE	MEDICATION	CONDITION / INDICATION	MTP CATEGORY	MTP SUBCATEGORY	MTP TYPE	INTERVENTION	MTP STATUS	TO BE IMPLEMENTED BY	ACTION
05/31/19	John Doe	Baseline	amlodipine	Hypertension	Dosage Too Low	Dose too low	New	Increase medication dose	Pending	Provider	  

Social Determinants of Health

EDIT

SOCIAL DETERMINANT OF HEALTH NEEDS	INTERVENTION
Transportation	Gave pt info on Durham County Access & GoDurham Access

Notes

HTN: Elevated BP (152/90), SCr 1.1. Increase amlodipine to 10 mg daily, continue lisinopril 20 mg daily.
T2DM: A1c 7.2, FBG 128; No DM med changes recommended today.
Asthma: well-controlled, continue with albuterol prn. Reviewed inhaler technique.
Depression: well-controlled on citalopram 20 mg daily.

PRINT ENCOUNTER SUMMARY SAVE

Patient Visit Summary

Calendars and Templates



Increase amlodipine to 10 mg once daily. Continue all other medications as prescribed.

PRINT PATIENT MED LIST & VISIT SUMMARY SAVE SUMMARY

RETURN TO PATIENT HOMEPAGE

RETURN TO CLINIC HOMEPAGE

